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more individualized approach

Pathway for Pediatric Status Epilepticus (>1 month of age) ﬁ( H\IC
HEALTH CARE The following information is intended as a guildeline for the acute management of HE
Om\dren’s children presenting with status epilepticus. Management of your patient may require a

HEALTH CARE

0-5 minutes

Document time of seizure onset
Stabilization: airway, breathing, circulation
Initial labs: fingerstick glucose, CMP, CBCd, magnesium,
ionized calcium, tox
Attempt IV/IO access

\

5 minutes

If IV/IO Access: Lorazepam 0.1mg/kg (max 4mg)
OR

If no IV/10 Access: Intramuscular Midazolam 0.2mg/kg
(max 10mg)

\

10 minutes

If IV/IO Access: Lorazepam 0.1mg/kg (max 4mg)
OR

If no IV/IO Access: Intramuscular Midazolam 0.2mg/kg
(max 10mg)

\

15 minutes

Levetiracetam 60mg/kg (max 4000mg)

A

Fosphenytoin 20mgPE/kg (max 1500mg)

Prepare RSI

RSI

Bolus Midazolam 0.2mg/kg (max 10mg)
Start Midazolam 0.2 mg/kg/hr

EVERY 5 MINUTES:
Bolus Midazolam 0.2mg/kg (max 10mg)
Increase Midazolam by 0.2mg/kg/hr

If Pretreated with
Benzodiazepine
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